

17.8" x 21"

PNEUMOX 125
PNEUMONIA TREATMENT
AMOXICILLIN 125 mg

1 table at a time
3 times a day
every **8** hours
To be taken for
5 days full course

PNEUMOX 125
PNEUMONIA TREATMENT
AMOXICILLIN 125 mg

Expiry Date

Storage

- Keep the medicine in cool and dry place
 - Keep the medicine out of the reach of children
- After taking medicine, if any rash or itchiness occurs, stop taking medicine - go and tell the doctor.

Caution

Those who have history of allergic reaction to any of the Penicillin should not take the medicines.

- Contains 18 envelopes
- Each envelope contains 15 tablets

Distributed in Myanmar by:
psd
P&S Myanmar, 16 West Street Corner Dine 4th Street, Bhamo Township, Yangon
Tel: 95 1 975 864-86. Fax: 95 1 527 858. <http://www.psd.org>



PNEUMOX 125
PNEUMONIA TREATMENT
AMOXICILLIN 125 mg

PNEUMOX 125
PNEUMONIA TREATMENT

AMOXICILLIN 125 mg



2 month - **1** year
4 kg - **<** **10** kg



17.78" x 18.75"

15 tablets

PNEUMOX 125
PNEUMONIA TREATMENT
AMOXICILLIN 125 mg

Treatment at home

 Give more fluid / breast milk.

 Keep the baby in the place of good ventilation and enough light

 Don't wear too much thick clothes and blankets

 Give me food

 Give safe cough remedies

**1 table at a time
3 times a day
every 8 hours
To be taken for
5 days full course**

45 kg - < 10kg

Storage

- Keep the medicine in cool and dry place
- Keep the medicine out of the reach of children

After taking medicine, if any rash or itchiness occurs, stop taking medicine, go and tell the doctor.

PNEUMOX 125
PNEUMONIA TREATMENT
AMOXICILLIN 125 mg

1 table at a time
(3) times aday
every (8) hours
to be taken for
(5) days full course




2 month - 1 year
4 kg - < 10kg


Distributed in Myanmar by





PSI Myanmar, 16 West Street Green Circle 4th Floor, Pabon Township, Yangon
Tel: 95 1 270 884 88, Fax: 95 1 527 988, <http://www.psi.org>

How to give medicines







 Put the tablet into the spoon which contains cold boiled water


 Then wait for a while

 It will be dissolved by itself

 Give milk and food only after giving medicine

Take the medicines for 5 days full course

	1 st day	2 nd day
Morning		
Afternoon		
Night		



Follow up visit

Go the doctor again after taking medicines for two days

Cution

Those who have history of allergic reaction to any of the Penicillin should not take the medicines.

If any following symptoms occurs, go to nearby health centre at once:

- Fits / convulsions, difficult to wake the baby up
- Lower chest wall indrawing
- Unable to drink fluid or milk any longer
- Bluish coloration of Lips, Tongue, Fingernails and Toenails
- Immediate cold extremities

15 tablets

PNEUMOX 250
PNEUMONIA TREATMENT
AMOXICILLIN 250 mg

Treatment at home

Give more fluid / breast milk.

Keep the baby in the place of good ventilation and enough light.

Don't wear too much thick clothes and blankets.

Give safe cough remedies.

Give me food.

**1 table at a time
3 times a day
every 8 hours
To be taken for
5 days full course**

Storage

- Keep the medicine in cool and dry place
- Keep the medicine out of the reach of children

After taking medicine, if any rash or itchiness occurs, stop taking medicine, go and tell the doctor.

Distributed in Mysore by:
psi
PSI Mysore, 18 1/2nd Cross Cross Circle 4th Block, Devar Temple, Mysore.
Tel: 081 276 564-66, Fax: 081 257 566, www.psi.org

PNEUMOX 250
PNEUMONIA TREATMENT
AMOXICILLIN 250 mg

**1 year - 1 year old
10 kg - 19 kg**

How to give medicines

Put the tablet into the spoon which contains cold boiled water.

Then wait for a while.

It will be dissolved by itself.

Give milk and food only after giving medicine.

Take the medicines for 5 days full course

	1 st day	2 nd day	
Morning	1	1	
Afternoon	1	1	
Night	1	1	

Follow up visit

Go the doctor again after taking medicines for two days.

Caution

Those who have history of allergic reaction to any of the Penicillin should not take the medicines.

If any following symptoms occurs, go to nearby health centre at once:

- Fits / convulsions, difficult to wake the baby up
- Lower chest wall indrawing
- Unable to drink fluid or milk any longer
- Bluish coloration of Lips, Tongue, Fingernails and Toenails
- Immediate cold extremities